. 60 class HIRO30

SCALE HELICOPTOR

MECHANICAL KIT

INSTRUCTION MANUAL

BELL 222

= "
Bl =44 \)

BELL SUPER COBRA AH-tW



a4

iE LI ”

ZOER, BHBEB60AT AU DY X EBEHOETOEEE, BichIBESTXVET,

COVY—XF, FVEVATF—VELEIDVEVBWEEL MU I 2L L, SSTAR—AIZRHINA AT —ILFw
T,

ARIBEOEREE Y RATHETARBBU TV ALTARICRILINTEYETH, FLOVET2UERALALOME S BT
ERLLBENMY TR, REFFUTEHYET. ARPIBEEDYETIKHAT. AV I7X—DOHBE+DCHRBRLTHOH
MEBDTFIW, :

ML 2 4B BT, RO - NASEBEIOTIV, Ny 70RHO%IE. BEOLH, BEREIT>0TIEUirhzd,

HW@EDRRE - RRBD > IFETIE, BFRTTH, BHEHI— RCEREOCH 2 bV, L DE—HAREELAEET.
MEBEENBEWHEOETHEH/UTTFI W, -

BEAEICDOWVWT

AT ZaTIRE0AT — YU — AHIED A H = AN ONT D DT,
BRICE > TREZDZENIE. BRTF 1RO 27 IS THATITTTE N,

* ETSOY—-r BB RE—2 1 MEYOY IR EERLTL ZE0,

RV IR THELMBERONISE. TREAUBEOBICASTVET,
FHEOEMESZILT, MIBEOBEF Ly 72 IT>TL AR,

N,
S

=z
— /e

RCAV AT R —%Z2IIBHELANEL DI,

* AVITE— |FERASEETHY $TOT, AEER | T

* ARV TEELATE .

* EOIMRS S L HICEL TR, [ raksicmgTy |

* ERBIkmM FEFTREE 3. T) TRTBIKRCER LA TV S AWV DRI BETT,
(AR DA 2kmA ERMEE S5\ L B F B & THRETT. )

*RATOWNC A VDR E > TOB 0 > —ERBLTF X0,
FLOD B, EAHEWARANLTY, 754 ML RBTFzvILTFEY,

* I ORI RT, FTI VIR AOMAEBTTOUET.
U< RBEVKODEFAEABEVEDEFE L,

Preface

Thank you very much for purchasing the HIROBO’s 60 Scale Helicopter Series.

This series is a scale kit designed based on SST for the purpose of precise scale and simple structure.

Therefore anyone who flies the HIROBO's 60 Scale Helicopter Series should now experience the advanced performance.

However a complicated piece of machinery can be very dangerous if improperly assembled. Therefore please read this manual thoroughly
and make sure that you fully understand all the instructions before you begin with the assembly.

In addition please also check that all the parts are included as listed on the parts list before assembling. It is HIROBO policy and common
practice to not exchange and return parts after the package has been opened.

Explanation

*  This manual if for common parts of mechanical to the 60 Scale Helicopter Series.
There are some differences according to the type of fuselage. Please follow the manual of each body.
*  Use thread locking agent at the point where mark is shown.
The parts and tools used in each sections are included in the plastic bags which carry the same number as the section number. Check
the quantity of the parts using the illustrations at the left side of each page.

Caution

Please pay attention to the following warnings.

*  Please bear in mind that helicopter’s rotor is very dangerous because it rotates at a high speed.

*  Fly your helicopter only where there are no other people around.

*  While operating, you must be accompanied by someone who has had some experience with remote control helicopters.

*  Radio waves reach a one-kilometer-distance. Please make sure that there is no one operating on R/C within your area of flight. (The
same radio waves will cause interference unless you keep a minimum distance of two kilometers from other helicopter operators.)

*  Confirm if all screws are tightened completely before flight.

*  If your national modelers organizatioh provides insurance against accidents with your model helicopter, we strongly recommend to
enlist as soon as you can.
For further details, please contact the hobby shop where you have purchased your kit.

2

PN




B &

Contents

LooBUDIT e 2

2. BIUERIZOWLT 2

3 TR 2

4. FvMMCBERED 3

5. MIWVITHBIALTE . 4

6. ATOHEEYALZADRST ..o 4

T HMUEERWI 5~22
8. A—WURM e, 23~35

JIntroduction
Explanation

Caution

Necessary items not included in the kit

Screw & reading sizes
Assembly
Parts list

754 L3 oRBIF v FESHLBER S O(RIF)
Necessary items not included in the kit (Not included)

YL RBL LI, UTOLOBBRETT, (k)

R

1
2
3
4
5. Tools necessary for assembly
6
7
8

In order to operate this machine you need to purchase the following items which are not included in this kit.

® 7oty b
Radio set

E=DAN-EY % %4
Control Amp.

3 b g M7 108 —
Fuel pump Fuel filter
Ni-Cd /Sy 7Y —
Ni-Cd Battery
-3¥# Caution “
<75 —-RUx Y vid, TOW COBRA. SUPER COBRA
DIBER. RABEROM%E FRL T &0V,
'You must use a rear exhaust muffler and engine, 8282%2(1) igggg
( . - H]
i when you flight TOW COBRA or SUPER COBRA. 0404-341  ¥6.800
VY R5—9—H IVYvFS55e—+HA QVIyFI—-245—a—K | BBV ARE(AN Y A)

/Ny T —12v
12V battery for
engine starter

Ny T —
Battery for engine plug heating

Plug booster cord

= +0O10~15%
Fuel for model helicopter nitro
10~15%

% 6%

0402-065 ¥1,400
2H5—=9—=S% T b IVYUVBEBRARY—| IVUVE0~6125R 755U F EXFSSLrF
Starter shaft 4 — Engine 60~61 class Piug wrench EX plug wrench

Engine starter

0404-403 ¥2,000

2513-025

¥2,500 2513-026 ¥1,000




L
MIUICHELRTR Tools necessary for assembly |
+ KS 41— SIARVTF hyy—F47 AVE b= E ) RE—F 1) 5.5mm: M3/
~ KRS A s8— Needle nose plier | Cutter knife Scissors Cross gimlet Hobby oil 7mm: M4
*x-d : A ; .=
Screwdriver large : Ky IARSA
and medium /58—
5.5mm: For M3
7mm: For M4
Box driver
2515-003 ¥300
FMERE hE—F 4+ = ysR— IARFREH Ry b Oy kx> F
Quick drying glue | Thread locking Nipper Epoxy adhesive KS 48— RYF
agent Ball link driver Ball link pliers
2513-023 ¥600 2513024 ¥600 | 2513-027 ¥3,200
LyFey b T—5— 754KRA—N | 2,8455mm Ky s ALY F
Wrench set Puller LoF Spanner Box wrench
Fly wheel wrench / 10mm
2513-034 ¥1800 | 2513-035 ¥980

*OBBEETAXDORA

Screws & reading sizes

AFHBOXPEIRBLTVWIESE, ROMEICL->TVE

—4-

o HEEIUA—FMLTE, BUF. XHCREZLERFAEN

TWBHBMIZIYA—-NLVTY,

Symbols used in this explanatory pamphlet are indicated as
follows.
o Unit of measurement-millimeters.

FARIAE A S ¥y RATY 2— Ryyy bmm
=1 1 3mm
Pan head screw = T Set screw I3mm Bearing
4 10mm = 4mm
M3 % 10PH M3 X 3SS 3mm BRG a6 g123 mmm@ #mm
3mm ~ BRG g4 X g8 X 2.5F Smm
FryTATY) 21— [ g5 K — I
Cap screw T Truss %6 g5 Ball @
10mm mm
4 - N .
= M2.6X6h 5 2 e K-l L—J
M3Xx10CS 3mm M2.6X6 Truss 2.6mm Ball Smm
29y T EA Fvh EY Y
Tapping screw 1 - Nut 3mm E-ring 2mm
o (ExToomn @
M T M37 v b g2E VY >
3X8TS-1 3mm M3 Nut 92 E-ring
2y ¥y S A2 F4O¥Fv b B — 4mm
‘ 3mm
Tapping screw 2 ?1 ? Nylon nut Collar @
12mm “Jemm
. 3
IV M3)>rorF vk @ L_J
M3x12TS-2 3mm M3 Nylon nut Ceex6X%X2 i
L 2 &T 75y RT Y- 3mm AGANRTY VY @4"““
Flush head screw 5 smm Flat washer ‘ | Thrust bearing
= @ 1 @
M3 X8l W == l e BRG 44X 9x 4
M3x8 Flush head 3mm g3X9X1 9mm pEXIX =" 9mm




M2y RV R
M2 rod end

Cami.

M2x12CS
© [y x2
M2X6CS

© [mm x2

g5 R —)l
5 ball

@@xl

g2EY v
g2 E ring

(&) X2

M3 X8
M3 X 8 flush head screw

C) mmm x4

ILR—49—0Oy REILR—F—LNN—DHT
Assembling the elevator rod and the elevator lever

JOARAYIN—M2X17
Cross member M2X17

31mm
—= g —
45mm M2Ow RV R
M2 rod end
M20 v FI-:/F 77‘)'\'7\}‘U‘y FM2><45’

M2 rod end \@ Adjust rod M2 45
Voogs
Link receiver
TLR—F—Dy K

Elevator rod

@\ g5 R —I
\_///ff;/¢5bau

% M2X12CS

TR —| X
Elevator lever

M2x6CS

@/’

MERITE  e8%21

% Grooved parallel pin

-~

M2x12CS

g2EY >
¢2 Ering

I 597y RI—F—T——DET

Assembling of cooling fan and starter pulley

A= —F—)—
Starter pulley

Zhud | IV i i S

Cooling fan
Q i////)

~I\J‘ L1

E EiMm@im

M3X 8 flush head screw




@ U

MX4

Optional parts

M3x8TS

@mm

i

For OS (SX-H , RX-H)> ('blliac
AL I/ & DAY | ¥ 3=}

Cooling shroud mounting bracket

ik ) Fm s Rt

Taper spacer -
TIUIRIUE
Engine mount

M4x15CS

/

(7 — 7 — (LRI M2x10CS

(Usage of puller)

T TV Assy
Engine agsembly

D=V T RNR—

"Cooling cover

M3 x8TS

xR
IVYVIREoTRFvTLI—NI—Y VI
R—Br2BENBYET, -V Y TH—

Note:

if the engine contacts the cooling cover, cut to
provide the necessary clearance.

hy PLTTFEW,

ne)

M4X10C8 - Assembling the engine section
© || x
M3x10CS M4x10CS
© [Jmmm x:
: - WY 5 Fa—
M2x10CS Clutch shoe with shaft
© [ xi sp—— G
} - AE TR ' ¢S5
- ¥ TE K547+ b
g5 R—I B \ Clam in a vise @\ Drive nut
85 ball ‘Optional extra S o
| AR =B =T =) =
@ @ X1 ‘\ I+ f(RE)
N ;sn g - & ——117-— y— OSHI (SF-H,RF-1l) (ff8)
W rter pulley YSH ‘ =
M2 nut OSH (sx-t, Ri-i)” RET T A)
@ @ x1 Starter pulley washer
For ENYA (black)
For OS( SF-H,RF-Hi ) (gold)
M4x 15CS For YS k with




M2.6 X 14TS-2

@ (I xs

$2.6 X7.56X0.5FW

ON B

K F v b

Servo mounting nut

SRS

M3x10CS

@Em x5

M3x 10CS
EmW x22

M3JFf R rF b
M3 nylon nut

© @ xs

XA V7 Lb—LOMEI (1)
Assembling the main frame (1)

3 |-1

FURFEIEDIZLTEEET.

H—HRT MB)
Servo mount (B)

M2.6X14TS

A4 27V —ALBR
Main frame (B) R

M3Xx10CS

‘ “WHBrg. /Rl ¥ —
w

-type Brg. holder

AL V7V —A(AR
Main frame (A) R

AL 7 V—AL(CR
Main frame (C) R

Main frame (C) L

M3Frry b
M3 nylon nut ;

~

AL 7V —ABR

e A1VIL—ACL

Temporary tightening.

A7V —A(B)L
Main frame (B) L

AL V7L —ALAR
Main frame (A) R

Brg. BV ¥ —
Brg. holder

R
SIDE VIEW

A4 V7 L—ALA)L
Main frame (A) L

Main frame (B) R A 4V l/“‘A(B)L
SEAR Y e =26 - ”’7 Main frame (B) L |
Cross member S M3x10CS

7

-



M3Xx10CS
© [

M3Xx28CS |

x23

X4

3 -2

XAV 7L—L0OREI(2)

S © I ey

M3 x8TS

@MXZ

M3Xx12TS-2

@ (wom

M4X10CS

X4

© [Jmm ~

#3X9IX1FW

(©) |

g4X 12X 1FW

©]

X6
/

AB—B—=H Yy TY VY
Starter coupling

Starter coupling

RO
R side

M4 X 4S8

I

_ B

]

N\

WART YU IRV A—

[

1

-

25 9FRN
Clutch bell

AVRBEDIZLTBEET.

AR—R—hy Y)Y H

M4Xx4SS @
N 2N

Assembling the main frame (2)

#3IX8X19H T —
83X 8X19 collar
~,
I .

75 9FRN
Clutch bell

W-type Brg. holder

Tl R=%—|)—Assy
M3Xx12TS Elevator lever assembly

A Y B —H Y Assy lf',"“

Max4ss oLy K| -2 =

Temporary tightening.

- FIYIYHE
/ Check the direction

Bell 222
1aq a2

Counter gear assembly i @9’: Joint
L]

Collet | TOW COBRA

: ,é s SUPER COBRA

g 1o x Vr4BTIVE.
H N :’ *‘/'/3 4VFR 1 Gyro mount

ANATDOAA L )—

Hexagon cross member &\

2
I\
\:Ba\[(% M TS
'}\ 3X12

—— §3X9X1FW
26

> M3Xx10CS

> ‘%\\ M3X8TS

M3x 10CS Ly
L side
ALY T V=2
Main frame

N
A

90°

T EROLICBWTARIEEAAET,
Note: Place the frame on a flat surface
and tighten the screws.




M4Xx48S -

© M x

M3x16CS

@DWXI

M3 1 v¥ v b
M3 nylon nut

©@ ~

O—4—Av F&A— FOXvomA (1)

Mounting the rotor head and auto-rotation.gear (1)

/@&,\M4X4SS'
Qia .

qd

8

pomepiemd]

p
R i m%:¢m$
- ol

¥ A—bOXVEAVDUI—FPDHIESDLE
R, Ex—LBoPhiit¥vroMics s
HET. YV H—XPAsyfOMIX10CS T
WELTTEW,

Notice: To adjust the runout between the auto-

rotation gear and te counter gear, insert

a cut piece of vinyl sheet between the

gears and secure it by M3x10CS.

M3} 1y rw b ,
M3 nylon nut

ALVTAL &u\ociwmotiuxm

Ow 2 %@L, MAX4SSTHIFIT T, —ﬂ AA ‘/77\]‘&5”?‘1').]:"}6.
Pull up main mast completely and pass it through Pull up the main mast.
mast lock and fasten it with M4 X4SS.

-, a
SANOY IR0V, YANDY:
Lower mast lock to the bottom, *EL’( Mast lock

¥: R ME - FRHBTUNZVE

Note: Make sure that mast has no up

and dcy




MAYY AT AL REY
Wash-out guide pin

O G =
ey baFIL MD)
Pivot bolt (D)

Oat

YRy MRV ME)
Pivot bolt (E)

Oo:ﬁm X2

‘M3X12CS
© [ xe

#2X11.8=— R
$2X11.8 needle pin

o — X2

| x5

#3X4.5X0.5FW
@ “ X2
g5 R —

g5ball
SHONE
M2x 10PH

@ (v x2

O—4—Avy F&A—bOF¥vomnf(2)
Mounting the rotor head and auto rotation gear (2)

4|2

[ st i e s
Check the direction

M2Xx 10PH

¢5,+:—11/
¢5 ball

7 Ay 2T b Assy
Wash-out assembly

DAY YT U Assy
Wash-ouf; assembly

wAy a7 AL FEY

h ) Wash-out guide pin
AW BOHRAELVEDIC
EELTTFEWN,
Note: Tighten firmly but do
vy MV ME) not over torque.

Pivot bolt (E)!

AT alAssy
Swash plate assembly

AT AN

Pivot bolt (D)
EHw bV MDY @7\ Jr‘j%
Pivot bolt (D) - . >
5/@\/\
A=
YRy AL MNE)
Pivot bolt (E)

Mount the radius arm at the pivot bolt (E). <

10

FITAT—ARERY NV NECET ET.




4 |-3 A—4%—Avy R&FA—bOFv ol (Q3)
- Mounting the rotor head and auto rotation gear (3)
O AAYSAY—TL—ROMIT
Stabilizer blade assembly HIN—T 4 VA
Cover film
ARESAY—TV—K
; Stabilizer blade
B
»
O ARAESFAY—T—LOE} —l
Stabilizer arm installation C TR
T VR B IS0 LR
Epoxy plastic adhesive 30-minute
hardening type
----- @
35mm A’ B’ 35mm
. ~ - - e
_;_ % | :
— ]
ARESAY—arbo—iv :g%: ; — cjfnen-
T —AIZFETTHEI L, a—= -
¥ Stabilizer blade and stabilizer _—
control arm must be assembled A=
so that they parallel to one another. ;
. b
O O—&—~y KOMT - Bt} FE RIESAY—TL—FOASYRERY,
#3X4.5%0.5FW Rotor head assembly and installation BUOWAIKF—TE5EVWTHELTTI W,
© “ X2 Note: Keep stabllizer blades in balance by
ARESAF—TY NO—= LT —A attaching an appropriate amount of
M4x 4SS Stabilizer control arm tracking tape to the lighter blade.
© X2 %
94X 6X0.56FW
g4 X 6X0.5FW AN
~~ 7 83X 4.5X0.5FW
O | =
M2X8CS AN N= - ARES A Y=
M2x8CS Stabilizer bar
| m X4
@ IRVVIT—4
g5 - —Jl Mixing arm -
85 ball
O © x
M3x20CS
© [y M 2008
M8F<m>Fy b
M3 nylon nut AL VUIAD
@' N @ Main mast
x1

11




5 |-1 EyF7 v TEBOMEIT (1)
- Assembling the pitch up mechanism (1)

BRG g6 X g12X 3
M3x3SS
©) X2
6>y 7 hOw 3 o
ZGshaftlock By F L= v 7 b
Brg. LF60127Z Pitch lever shaft
M4 X 4SS '
© X2 (
M1
M5x2008 X1 EITLR—S—LAR—ETLR—-F— ]
© [ DL A S EHIRS & S K (
Check the degree of the
#3X 9N T — ’ elevator torque lever and
$3 X9 collar the elevator lever If it is 90°. L
:
—
EyFTy 7 bERT Y v —
Pitch shaft reinforcement washer LLR—=Z— )8—
Elevator lever

@Hx1

C @ TLR—E— LT R— A

VA%l . g

Elevator torque lever
gdX1.5H 75— Frame <
g4 X% 1,5collar
7509
“] %1 flange
g4X1.54 5~

¢4 X 1.5 collar

Sg4xX6X2
@ D x1 LMY FLIS(B)
' Collective pitch lever (B)
gaAXB6X2H T —
M2Xx10CS ’ > 94 X 6% 2 collar
© = [mmw x2 EvFoy 7 MERT Y Y v — o
Pitch shaft reinforcement washer TLReg
. R Ay —
s _8X9N T — N2 L 7S
g ba / 3% 9 collar - Elevator
ZV—A y torque lever
@ @ X3 Frame < M2Xx IOCS/ ~ W
: B N— o>
g5 R—IVE /@ .
5 ball stand I-type lever : M3x20CS
s M2Fo K [ O
© = w10
g5 R— & M2Xx 15PH
M2x 15PH ¢5 ball stand
@ (o x1
M2+ b
M2 nut
© §xs

12




\
'
1

EvyF7vy 7E8DMEIMI(2)

M4F1 vy b
M4 nylon nut
g -
L : M3Xx20CS
M3x20CSs X

1
© [

EyFT+7 bgRT Y v—
Pitch shaft reinforcement washer

@1

gax1.5H 5 —
@4 X 1.5 collar

Sp4x6X2

@:le

M2X10CS
© [Jommy x3

g5 R— )V
#5 ball

D © x4

M27v b
M2 nut

©@ f x4

g5 R—NEH
¢5 ball stand

© d «
M2x 15PH
@ (I x1

ERY bR
Pivot bolt

OO0 px

93X9% 5 —
_ #3X9 collar

M2Xx15PH

sz

T,

B /N—
I-type lever

Assembling the pitch up mechanism (2)

pAX1.6H 5 — /‘\
p4x15collar ~ M2X10CS ( ‘u ZTL’,;;L‘
Ixon 7 LEIL /S— . y
Lotype lover gAX1.5%HF— =
® 4X6X2N T — 84 % 1.5 collar

4X6X2 collar

d\

M2x10CS

aLZ bEYFL - %
collective pitch lever

Pitch shaft reinforcement
washer

13




- AssembliggL the tail transmission

M2X 10TS-2
@ (T x4 F— NV ND UL 7 Assy
M 58" Tail housing assembly
3x3
F— T L— KRN X —B)
© X1 Tail blade holder (B)
. )

M4x 4SS F=N 7V — KKV —~(A) S2y 7Y i

Tail blade holder (A) ‘.& M2X10TSAY TUM  povs e ers o
© x6 M2 10TS with splitend Mot o oo oo o
M2x4.50y KTV Ky '
M2Xx4.5rod end pin

C) [km x4

~IV222H

vy bR Y a—0MBICER
Check the position of
the Set screw.

/..M4x4SS
| paps | e - ‘ 5. {n-’-u:ilz,'& .
an opening~ ~"an ggening Joint A== 75H 'cﬂhj\ 0:":2}1 "u:{f)‘fz' l}ju:i F::l:‘/ .
. S . eck the direction end pin
Sadon Y 7 l/=.\'—./7)l/./'\'7 h For TOWCOBRA of the screw.
,;:n:' v I Collet Flexible shaft ) and SUPER COBRA It must be fixed Y
. i from the side ——7TT]| -
= ~Max4ss _— . — without boss.
6 |-2 7"""’7:”— ND_H{‘T ' RO ¥ 2008 >
M3Xx16CS ’ |nsta||atl0n Of tﬂll b'ades Do not screw too tight.

C> [hmmmmNX2 BOHILTF—Tekd 3T,

: Wrap tracking tape on the lighter blade.
M3F1vFy s ' e
M3 nylon nut

@ @ x2 EL - é] FeNTU—K

F—NT - I\‘(D_/(i AR ET,
Balance the tail blade. : .
M3X16CS
C QL

J —<)275mm
Normal 275mm

FE: 754 MRBKF—ABNYFUIETIRE
/ F=TL—FEFHaKEbtEAY FLTTEW,

Note: If the tail oacillates during forward tlight, .
- the tail blades may be shortened. \-)

I\

14




M2.6X14TS-2

@  (SIIIID x4
$2.6X7.5X0.56FW
© | =

—RESF Y b

Servo mounting nut

O L=

M2.6x14TS-2

C) @§§§§9x8

92.6X7.5X0.6FW

(o) | »

+—REfSF» b

Servo mounting nut

ST

-1 | Mounting the servos and the gyro

Padel

~ WEF—7
Double-side
adhesive tape

P—REfEF Y b
Servo mounting nut
S
TVR—F—H—F
Elevator servo

¥y FH4—R
Pitch servo

oy —K
Aileron servo

Ry F)— ZERSOIT
Mounting the battery and the radio receiver, etc.

AR MCHET— 7 CESIT XS, Attach them to the mechanism mount with double-

V—FROa— FHEIIER A RTILOTH & E  side adhesive tape. )
7, The cords, etc. of the servo shall be bound by a

linkage band.

15




7 |-2 Y—HROBEFTY Y
Checking servo movements

20w h &Y Y F

Elevator # |

7

7Ty
Up

A L
. §/§

MODE i

Elevator
Down
Aileron
Right
Rudder
— Left
Low (slow)
AFA4 Y I DBFRE(E—F )
O s&-— ¥ <t @(3)
@ 54— b
@ Ty~R—4&-— 2 Vg
@® TVR—s—  FvT7
® Iiov ¥ <t
zaay b
® xvav NA
s e D Ad—
Basic operation of sticks
(MODE 1)
® Rudder Right
® Rudder Left
@ Engine-control High
@ Engine-control Slow
® Aileron Right
® Aileron Left
@ Elevator Down
® Elevator Up

16




HH{HHHIH'HIIHH]“IIHHH’IHHIHIJIHHHI],IHHIHI(

i

‘IIIIIIHI’HHHHI‘IHIHIH]JIHIHH’IH1IHII‘HIIIHH]HIHHH,HHIHII,I

0

06

0071

I

06

7 |-3 FYVvA MOy KOOI
- Assembling linkage rod

@ E¥yFoy R 2&v b
Pitchrod 2gsets

imm
L2 e
16mm
® AFEI{H¥F—avio—nOy K 2&v h
Stabilizer control rod 2 sets
54mm o
== g
g =2
7yumm =
© IFPUF7—sOv R 2V h
Mixing armrod 2 sets
75mm
C = o e—
90mm ] 7F;
©® zivoroy RO 1tv b
Aileronrod @ 1set
32mm
L ey
45mm
® Aoy hkvavhio—iovk 1w b
Throttle control rod 1 set )
37mm

@— 55mm.

® TV R—=2—DY Q@ 1tvh

Elevatorrod @ 1set limm_
[ = =3
25mm
ot
@ T R—&—0v RO 1w
Elevatorrod @ 1 set 21.5mm
r = =7
35mm
® avsbeyFoy R 1w b
Collective pitchrod 1 set 63.5mm
75mm n
® Tiproy k@ 1tvh
Aileronrod @ 1set 11mm
L - -
25mm
@ Tiraroy E@ 1evh
Aileronrod @ 1set 21.5mm
il =7
35mm

17




AvFRY K
Pitch rod

BAZE T A H—
avho—ioy R
Stabilizing control rod

CIFY /7Y K
Mixing arm rod

Oz roroy RO
Aileron rod®

®xow h-arbho—iv
oy K
Throttle rod

Pl R—4—0v K@
Elevator rod®

Ol R—4—0v FO
Elevator rod®

@avsbhEyFoy KR
Collective pitchrod

Drioroy FQ
Aileron rod®

@z iroroy k@
Aileron rod®

EX g5 R —
EX @5 ball

) x4

M2+ b
M2nut

© g X4

M2Xx6CS

© Dmm X4

i T _:\\D“ ,‘44-7\
7 _4 ) v —oOy RORYTIT

Installation of Iinﬁge rod

AR HF—arvbo—Any K
Stabilizing control rod

Elevatorservo
'E——-szecs' E——-MZXGCS
|, _Engsi— | _exgsiki—n
i?’sx¢5ban O pxg5 ball
S ®
\
é—- M2+ b Q_lb—-‘ M§+ /t b
1
M2 nut M2nu o
INBHY—K 20y MY —H Throttle s
Aileron servo Throttle servo .ANrotyie servo .
Ll =8 == (Ev+v—m
Elevator servo "Pitch servo

EyFoy K
Pitchrod

— 3%V ST—ALDOYR
Mixing arm rod

ALK
Aileron serve .

18




8

-1

U o—onvy FORE (1)

STV R—F—>
<Elevator> -

<TNalV>
<Aileron>

<Agyv hN>

<Throttle >

Adjusting the each linkage rod (1)

//_’->
90° LY Ab
Mast
D - @)

A7 W ¥ 2 Asgy
Swash assembly

TA N
Mast

ATy 2 Assy

'\Swash assembly

19




WEY Y FREH T —
Minimum pitch setting collar

X1

EX g5 HK—
EX¢5 ball

©® B x

M2+ b
M2 nut

© ﬂxl

M2X 6CS

© (o

X1

JyAs—yn0yv FORE(2)

8 |-2

Adjusting the each linkage rod (2)

<twyFarto—n>
< Collective Pitch Control >

®
@
’ \l»{ a—
High Low
Ew F=10° vy F=-3°
Pitch=10° Pitch= —-3°
o MEYYFBENT—ETAMIEEHIET, °

o IVAVAFAVINAO—ON, Y—Hik—

VA Low” OB IZ 5 5 EUST £ 3, °

IO, A7wyadL—bERBYYFRE
B7—ICHBURETTFIFTOY RORI LB
ELUET,

(APO—RIBZVIVDPHRBIISGDET o

Yy bUTFEW, )

<5 H—>
<Rudder>

-

BEEYY FRENS—

Minimum pitch setting collar

Put the minimum-pitch setting collar on the
main mast as illustration.

Adjust the servo horn to the position “Low” when
the stick of transmitter moves to minimum.
Then put down the swash plate until it meets the
minimum-pitch setting collar.

Install the linkage rod after adjusting the
length.

g——- M2X6CS

| Exgsit—i
O~ gxg5 ball

T ¥ —H—K
Rudder servo
e
&——hmfwb
M2 nut

ZhO0—2 #15mm
Stroke About 15mm

—IT

20




M3x20CS

© [MMWX1

9 |-1 275 —0OWTF
= Muffler installation

Tmm

N7V oy v e~

Mount the pressure

56mm

0404-401 EX<T 75 —0SH 0404-340 ¥6,800
A= NVABEHERI 7T —(F T a) EX muffler for OS

Rear exhaust muffler for scale (Optional extra) EX< 75 —YSH 0404-341 ¥6,800

TOW COBRA ¥6,800 EX muffler for YS

Bell 222 Bell 222

o mELY v oI
9 |- Fuel tank assembly

¥ S5 A % ] y
BBy 7Y —F o H— DB, I Sy 5 FA(7 74 MIRIZBBE L TR )

- . For feed (Plug when flying)
Y—=Fzw A—IBOHHFE L SEIITH>TLE
X, R Al ) WAVETRZE SN
To pressure of muffler

Install the fuel & battery checker in the kit according —
to the instruction manual of it.

&1 TOWEIFEERY 2 UTFE W,

Round the end faces of each pipe.

IToIDFY T -
To the carburetor of engine

P’T _
Tubing HRET 1 L8 —(3158)
e s Lo / | Fuelfilter (Optional extra)

Fuel tank v
Small Q M3 X20CS

BroFvy 7 S,
Tank cap

Yyavea—7 D ——

Silicon tubing

;s o2AEY

@J Fuel tank weight

BYITIR—Y (
C
C

| E—

Fuel tank outer ring

21




M3X12TS

@ (e

M4x35CS

10

X4 U O0—4§ —0OML
Assembling main rotor

NW—REyREAS TV —RIZEGITET,
V= b IV ROARIZHE =N S TEH R
¥, (RRMME)

R= R TR T2 5 KWImm A0
Fa—Te2hvE—FA4 T TCYRY £3(H
).

N—hITvRERMGT. M3XI2TSTH Ve
LET.
REBERATI— P REERELET,
BREEEALELTIHIO—2—-~Ay kDT

A KRN T— B LAAR, V—hIVRE

4V T V—FOAFMERLLET,

NV—=hrIUF
x4 Root end M3Xx12TS
X2
ANRARRNARRARANANY

M4F1orFy b
M4 nylon nut

@@[@ x2

ALV TV—=RDNASI VAWM ¥,
Balance the main rotor blade.

xR
Note:

BUAKT—T FTh—LEEMmeET,
Wrap the lighter main rotor blade with
tracking tape or a decal to bring it into
balance with the heavier blade.

TV —RiNT—
Blade holder

THRFVEEFTI A PRORE SO,
ITRFOUBMCR S B EEYRAVET
BUF4rIL. REIBELEY.
Fasten weights with epoxy glue to the
grooves in the blades. Sand the epoxied area
when hardened to match the blade shape.

F1v b

After covering the main blades as per the sketch
above temporarily install the root ends to the
main rotor blades.

Mark with a ball point pen etc at the outer
circumference of the root end. (On both sides)
Remove the root ends and cut the tube with a
cutter knife at about 1mm inside of the mark
from both sides.

Secure the root ends with M3 12TS screws and
quick-drying glue. )

Glue the root end with a quick drying glue.
Before the quick drying glue is hardened, insert
the root end into the blade holder of the rotor
head so that there is no opening between the root
end and main rotor blade.

O—&—Aw
Rotor head

M4x35CS

l M4FLOYF Y b
Lo M4 nylon nut

XA T —FRBCBHRICX
VERSIIETY,

Tighten the M4x35CS screws
and M4 nylon nuts so that the
main rotor blades can move
slightly.

Note:

22




HWER—YICDOWT

<MRADOWAILOWT>

HWRAERE, BEXHALBFIZE FY M 2BAIKABUEAI - KBELA4HL
Bo2>THEHRVRDT X, ESICHEBERRS FIIAY IS VWESIR, Ben
R—(BREREEXBDTIINRA—VOEHARQITHELEE. MEBEMA2EL2Y
F. NIRGBHTHEY T W,

CORICIE, . K4, BEZS., EESSrHEOL. BELI—KRBE, £
., BBEEFSFDLRALTTEY, X, 2AMEONRA—-YERBIIEXXHS
BEOWEERHT, 1BHVEREMATTI W,

EE, WHIREXE VAL CTHLI0EMAETEET UL TR ERE A0S 1

EitwtﬁwTWB%EﬁﬁﬁtﬁTélt%%UiT@??@:TﬂTéw.

@%ﬂc:o;\§ ik, ERSEI0HIEBEDE D THEEAREICL bR VEE L %55
a&dHY o

T726 ILERAFPHAILE530-214
b OB —R)E AL
TEL 0847-41-7400

EXHY

: E .- )
0404-508 XAV FL—F ‘_ 2#v b 4500 = 9,000 1,000
0404-209 X4 V<R b (L=178) 1ty b 1,000 = 1,000 360
0404-347 R ES [ HF—s8i— 12v b 1,000 = 1,000 1,000
| | # = 11,000 1,000

&8t (11,000+1,000) % 1.03= 12,360

23




0404-345 AT avii—y 0401-002
Option parts L SRWY—y—
Metal made seesaw

=

9,

<1

0404-347

2506-005 2522.009

2531-003
- 2500-061

0404-501

0404-208

- 2532-028

2525-001 2622:011

2522-009

2522-011

2529-003 .

@/ 2500-067

2532026 ‘ 2506-033  \ _ .
| - 2509-010
2500-044 N B 7 ‘e {t
g ) S 0404-505 o

i @ 0404-506

PN . @
) 2530-011 2532-022

2521-054
2534-007

%f@/

A\

2500-089
0404-507

0404-508

24




J—KNo.

B8

T AR | s | 2R W%
Code No. Particulars Q'ty | Price (Yen) | fge Remarks
. V=V — (&R -
0401-002 Seesaw (Metal made) 1 2,200 175
104. 2TV T— ABrg.fi)
0404-001 | Mixing arm (With bearing) 1| 1,600 120
s | AZESAF—TU—RCGHA 7
0404-208 | 54 bilizer blade CG type 2 | 1600 250
0404232 | Y~ 1 800 250
Seesaw
VA RN 1R
0404-345 Cover film 1set 590 175 ;
ARG A )
0404-347 [ 22 =7 12 2 1,000 1,000
SX AZtay hO—=NT—5h
0404-501 SX Stabilizer control arm 2 800 - 175
vA—NT
0404-502 Center hub 1 2,000 360
-
0404-503 | & - - 1 1,800 360
TU— KRN —
0404-504 | &1 2 1,500 670
0404-505 | ¥ /S— T A 2 400 120
Damper rubber .
A )S—h 55—
0404-506 | o = ollar 2 800 120
N—bhTVE
0404-507 Root end 2 800 175
ALV TV—K
0404-508 Main rotor blade 2 4,500 1,000
0404-533 | FFR R/H Assy 19,800 1,000
2500-036 | Brg. g3 X g8 X 4F ZZ 2 1,200 120
2500-044 | Brg. ¢8 Xgl6X5ZZ 2 1,200 175
2500-061 | Brg. g4 Xg9X4 27 2 1,200 120
2500-067 | Brg. g4 Xg13% 5 ZZ 2 1,200 175
Brg. X5 A b ¢7X15
2500-089 | p & rustg7X 15 2 1,200 176
MdF OvFv b
2505-007 M4 nylon nut 10 200 72
M5+ OY4y b ()
2505-016 M5 nylon nut (thin type) 10 800 120
2506-005 | FW ¢4 6X0.5T 10 100 72
2506-019 | FW 98X 4.5%0.5T 10 200 72
2506-033 | g8 X 12X 0.5FW 5 300 120
SKY—v—EY
2509-010 [ o =~ pin 1 300 120
. #4X8X4 5 —
2521-062 | 47 0% 4 coliar 2 300 120
SX 7V — RARNVH—Brg. 75—
2521-054 | ox plade holder bearing collar 2 500 120
TV A MDY b M2X16
2522001 | A 4ot rod M2X 16 5 500 72
7Yy A MDY b M2XT70
2522-009 | drant rod M2X 70 5 500 72
! TYvAbOy b M2X90
2522-011 | 4 451iat rod M2 90 5 500 72
[ A=V EAD)
2525-001 @b boll (hardened) 10 500 72
oy v/ Pq
2529-003 | o = b 7 5 300 72
SX EARY MR T g6X 12.5 (M3 XT7)
2530-011 | o¥ bivot bolt g5 X 12.5 (M3X 7) 2 400 120
2531-002 | M3Xx 5SS 10 300 72
¥V A Y 2— M4x4
2531-003 Set screw M4 X 4 10 300 72
v S A7) 2—M3X12 '
2632:004 | 5 Max 12 10 400 120
2532-022 | % v v FAZY 12— M4X15 10 600 120
2532-026 | &+ v 7 A7 Y 21— M4X35 10 600 120
2532-028 | xvyw A2 a—M2X8 10 800 72
Aw LT A2Y) a—M3X12 712
2534-007 Tapping screw M3 X 12 black 10 100 120

25




N Ey)
" Optional parts
OSF 0404-113
For OS
YSH 0404-114
For YS

2532-022

_ B#EY

0404-402

2532-021

0404-063

0404-012

zVYVRARIATFY

Drive nut for engine
0404-010
OSH
IS
@ 0404-011
= ENYAFR
N
N’
0404-118
~N 4 ~
2538-008 AN A
AG O |
Y
0404-514
@ E & = 2532-003
I > ?
s 0404-307
% 2506-007
, 2532-021

-
NS

oL
e
o

\/

2505-001
2525-001

2532-022

Optional extra

? 0404-401 #HHHRT T 7—

S

0404-340 OSFl EXV 75—
0404-341 YSA EX muffler




2 kN, I A | | R W
ode No. Particulars Q’ty |Price(Yen) charg " Remarks

0404-009 go:).lii; s{rﬁ:‘;;ﬁﬁig bracket 1 300 120

0404-010 ;tfrt:ri:lg ;‘w'i ;?;%‘SS@S) 1 300 72

0404-011 g\tfn;i:l:; ;i;E%‘EEWA) 1 300 2

04012 |8 ey wasber Porgsy . | L | %0 | 7

oo | BRI |G| o | o

0404-063 g“ﬁf}z}l{) T 1 | 3000 620

0404-113 | EXX 5~ fp;li ;f;)r SOSA 1 | 5100 620

0404-114 | EXX f’p:lz;’f;)r;gsm ' 1 | 5100 620

0404-118 | EX7— ;ﬁf: e 1 | 2000 360

0404-307 E‘n‘/gi“:'e’m"(’“z;t/ b 1 | 2500 620

I ¥, YSHY A FEE<T7 75— ,

0404-341 %isde exhaust muffler for ENYA and 1 6,800 800

0404-401 | SEORTHIX~ T 1 | 6800 800

| 0404-402 g‘tfr;fc;;{i’rzi” ¥7 1 | 2000 72

’ 0404403 | ST —F =¥ 7 h 1 | 2000 870

odoa514 [ 225 T YT 1 | 3,000 360

2505-001 ﬁg'ﬁu/t b 20 200 72

2525-001 ;g‘f:r\;’;‘l‘eé"ban 5 500 72

2532-003 ga; YTR2 D LoMExX10 10 400 120

2532-021 ga; s/crz‘z‘ﬁ 4');;6' M4x10 10 600 120

2532-022 é”a; YTy )2 Maxis 10 600 120

2532029 gaz ;Z\fﬁzlifl‘; M2x10 10 800 120

2534-003 ,fi'a‘l‘/)p‘i’-;g TAT Y aaMax8 10 100 72

2638008 | 2 7 e A a8 AS-43 10 200 2

27




0404-412

0404-410 SUPER COBRA
2511010 TOW COBRA
0404-411 0404-413

0404-409
\% ®
’ AN

% .
R
W RGP \2s32.007
2511-010 2500-072

2500-068

2521-048

Bell 222
2531-008 0404-336

2505:002

0404-408
2500-068
0400-016
0400-077

(O

0404-209

0403-085

2532-004 5 > -
%& S | 0403010
2525-001 P«
2533-006
2508-008
_ 0403-038
2530-005
/ 2500-047 ___\%
e 0404-013 %

0408-063 2530004 B
2500-066 k
2500-049 ‘ o
[ —

0403-062

0404-531

—

0404-034
2600-049

0400-004

=
| 9 0403-033

2500-046

@/—— L 2508-003
oA

2505-006
’\ 2532-006

/

0404-014

2531008 /" \_ 0403-011

2600-049

28




31— RNo. b # AR k& (F) -3 2] #H & !
Code No. |. Particulars Q'ty Price (Yen) | Freight charge Remarks
] SRUI SV FRNSA =0
0400-004 Metal made clutch bell lining 2 200 250
g A A—-Fr(H)E
0400-016 Mi ter gear (H) Left 1 1,500 120
i Y1 E—FY(H)H
0400-077 Miter gear (H) Right 1 1,500 120
] AZ4 R7Tay sy bk ‘
0403-010 | Glide block set . ! 1,500 17
. vAhOys
0403-011 Mast lockf 1 300 120
. 7 —h DR Bl -
0403-033 Auto-rotation drive shaft 1 1,800 120
: JI-3BBWHRIY Aw > a7y b 1K ‘
0403-038 JJ-38 W-type wash-out 1 set 3,000 175
y F—=hbOfF AL EFYIT 1% i
0403-062 Main gear 97T with auto-rotatio 1 set 5,000 360
AA ¥ YIIT ’ .
0403-063 Mailﬁgir 97T 1 1,200 250
y JIB5WHEIY Ay aav  O—IL7—A i
0403-085 JJ-85 W-type wash control arm 2 350 175
WHERIRT Y VTR H—g19
0404-013 W -type bearin Eﬂ’ lder 19 1 1,500 176
] @ BHWBrg. kL 4 —gl9
0404-014 Metal made bearing holder ¢19 1 1,000 175
0404023 | 2T AT =4 2 300 72
Radius arm
FYRITvFRN
0404-934 | Clutchbell with gear ! 4,500 620
AL A ML=178)
0404-209 | Main mast (L=178) ! 1,000 360
X F=NT a4 g2 ]
0404336 [ 7 oo 1 1700 120
S-6071 Y & —¥ Y —i
0404-408 | 5 60 counter gear 1st shaft ! 500 175
S-604 7 V& —F v 8
0404-409 | o 60 counter gear 2nd shaft 1 500 175
S-604 %4 —F V18T
0404-410 | o o0 coutrter gear 18T 1 2,200 175
S804 U A—F Y r—2A &1
0404-411 S-60 counter gear case 1 for each 600 250
S-607 7 & —F ¥ Assy 1R .
0404-412 | 5 60 counter gear assembly 1set 8,500 360
S-60g4a Ly bRV aA b 1K
0404-413 | 5 6o g4 collet type joint 1set 1,800 175
AUyYaTl—htw b
0404-531 Swash plate set 1 4,500 200
2500-046 | Brg. 86X 12X 4ZZ 2 1,200 175
2500-047 | Brg. g12X 21X 5Z2 2 1,200 175
] Brg. 7V A 812X16L '
2500-048 Bearing one-way g12X16L ! 1,500 176
2500-049 | Brg. g10X19X5ZZ 2 1,200 175
2500-066 | Brg. g6 X 19X 677 2 1,200 175
2500-068 | Brg. 5X13X 4727 2 1,200 178
2500-072 | Brg. 63X 7X3FZZ 2 1,200 175
M3Fv b
2505-002 M3 nut 20 200 72
Arw T2 TS12
2508-003 Stop ring S-12 .- b 500 72
=—RKIE2X11.8
2509-003 | voeqle pin2Xx11.8 2 300 72
AAIOAAUN-L=26
2511-010 Hexagonal cross member L =26 2 400 178
A 7—3%X9%19
2521-048 Collar 3X9X 19 2 400 120
g5 R—IVUEA D)
2525-001 #5 ball (hardened) 10 500 7,
Ry MKV MND)
2530-004 Pivot bolt (D) 2 400 72
YRy MR NE)
2530-005 Pivot bolt (E) 2 300 72
Yy bPAZ) 2—M4X4
2531-003 Set screw M4 X4 10 300 72
2532-004 | M3X12CS 10 400 120
2532-006 | M3 X 20CS 10 400 120
2505-006 | M3+ 1D+ v b 10 -200 72
2533-006 | M2 10PH 20 100 120

29




2511-003

0403-022

2\ 2534-014

\-.4/~. gy~ 2506-010
; )
> - 2532-008
0404-112 0404408 %N;
\ @
o g
// Rty
‘. )

_0404-408 -~

~. N

S 2692008

30




21— FNo.

i e AEC | RRGT) Freight ] %
Code No. Particulars Q'ty | Price (Yen) | © €& Remarks
charge
0403022 | Y¥YIBT T} 1 300 240
Gyro mount
19 | KERE A LD =
0404-112 Large fuel tank 1 set 1,900 620
1
S-604 1 ¥ 7 L —A(A) &
0404-405 S-60 main frame (A) 1 for 4,500 360 R), Ly
. each
0404406 | S602 A > 7L —L(B) ﬁl 5,000 360 |®), M
- S-60 main frame (B) or [ 5, 60 | ®), L)
each
0404407 | SE0A1 > TV—A(©) 1%1 3,200 360 |(®), (L
- 5-60 main frame (C) ea:ll; b (R), L)
2505.006 | M3+ 1> Fv b 10 200 72
M3 nylon nut
' W W v —g3xX9x1
2506-010 Flat washer g3X9x 1 20 100 2 N
IR IN—~M3X26
2511-003 Cross member M3X 26 2 500 175
JOA R IN—M3X64
2511-007 Cross member M3 X 64 2 500 175 )
FyvTAZ) 2—M3IX10
2532-003 Cap screw M3 10 10 400 120
FYvTATY 2—M3X20
2532-008 Cap screw M3 20CS 10 400 120

Tapping screw M3 X 12TS

31



2505-007

2522-005

2521-016

2522-002

2500-074
' : ’ 0404-026

2532-006 2500-063

2532-031

*  2533-005 - \/a el | & 2500-063

5
A

2522-005

2524-001

0400-025

2521-047 2525-001

2530-009 &

2522-004 0404-024

0404-025 o:
<

2522-002
&
0404-404
2531-001
0400-033
0400-032
/@ : 2521-039

2500-073
2500-033 0404-326

Q
\ A A \_2531-003

2 /
B P,
0404-024 (“ 2500-063 Cs
- 2532029
’ 2521047 /

@\ 2525-001 / \ 2505_:%
- Q. @
G~ AN

2522-007
0400-025
2522-004

\_/‘ 2522-002.

2505-001 2533005

32




3— KNo. B4 AR | g | 2R %
Code No. Particulars Q'ty | Price (Yen) c;falrg ge Remarks
HBBIR L N —g3 1R
400-02
0400-025 Metal-made I-type lever ¢3 1set 1,800 250
DERBLAL N —p4 13X :
400-02
0400-027 Metal-made L-type lever g4 1set 2,200 250
] YryT7hOv2
0400-032 Shaft lock 2 400 175
033 | EVR—F— AT L= '
0400-033 Elevator torque lever 1 600 175
N Yy FLNR—= 5T N
0404-024 Pitch lever shaft 1 400 120
I R—=E—]| )=
0404-025 Elevator lever 1 1,200 175
. ILAR—=Z—0y Rty b [E
0404-026 Elevator rod set 1set 2,000 175
S60TL 7 NEwFLsi—ty h &1
0404-404 S-60 collective pitch lever set 1 for 1,000 360
each
2500-033 | Brg. g6 X 12X 4F 1 1,200 120
2500-063 | Brg. g3 Xg7X2F 2 1,200 120
2500-073 | Brg. g4 X8X 3F 2 1,200 120
2500-074 | Brg. g4 X TX2F 2 1,200 120
M27 b
2505-001 M2 nut 20 200 72
2505.007 | M4F A HF b 10 200 72
M4 nylon nut
Brg. 71 5 —p4X 1.55
2521-016 Bearing collar g4 X 1.58 ! 200 2
N7 —g4X6X2
2521-039 Collar g4 X 6X 2 2 400 72
Brg. #7—¢3X8%9
2521-047 Bearing collar g3 X 8X9 2 400 200
7Yv ANy RM2X25
2522-002 | 4 iusting rod M2 25 5 500 2
TYVvyAMDOw KM2%35
2522-004 Adjusting rod M2X 35 5 500 2
7Yy A bOw KM2x45
2522-005 Adjusting rod M2X 45 5 500 2
TYv¥ AhOy RKM2X55
- 2522007 Adjusting rod M2 X 55 5 500 2
M2y RV R
2524-001 M2 rod end 5 500 72
§ #5fEATR— IV
2625-001 | o ardened ball 5 500 72
g5 R— IV &HH-5
2525-003 45 ball stand H.5 2 350 62
ARy MEN N g5X12.5X M3
2530-009 | p: 0ot bolt g5 12.5 X M3 2 400 2
; Yy hAZ Y 2—-M3X3
2531-001 Set screw M3 X3 10 300 72
v hAZY) 2—-M4X4
2531-003 Set screw M4 X 4 10 300 72
Xy TATY 1 —-M3X25
2532-008 Cap screw M3 X 25 10 400 72
¥y v TATY 1—-M2X10
2532-029 Cap screw M2X 10 10 800 72
Xy v TRV 1a—M2X6
2532-031 Cap screw M2X 6 10 800 72
. ¥y v 7 AT 2a—-M2X12 9
2532-032 Cap screw M2 12 10 800 7
A A
0404-326 Collective pitch lever- 1 800 175
2533-005 | M2x 8 PH 20 100 72

33




2532-041

2539-006 2500-057

2506-019

0404-318

0404-318

0404-320

2524-003

0404-320
0404-321

2500-033

2524-004

2505-013 0404-231

2505-006
, 2500-062
0404-316
0404-538

2500-068

0404-231 2532-005

0404-315

0404-314

MRS —NVEY—Ry I AR

RALEEA,

This part is not used for a
Plastic tail gear box.

2531-003

VAT b &
rya7s ‘
SUPER COBRA
TOW COBRA

\ 2531-001

0404-325

2500-068

~)b 222
Bell 222

0464—413

0404-336

\.%23.&11

'2523-010 0404-471

PN

34

TOW COBRA




NAZ

J— KNo. &£ ABC | i) Freizht &
Code No. Particulars Q'ty |Price(Yen) 1g Remarks
charge
0402.217 | T TINT TV T 1 600 72
Tail housing
F—LEYHEY 7 At b &1 ~
0404-231 Tail gear box set 1 for 1,200 250
each
it ¥ v 1X !
0404-314 Gear with shaft 1set 2,500 175
R T — IV i 13,
0404-315 Tail second shaft 1set 600 175
0404-316 |3V T Z—F ¥ 12 5309 120
p5 miter gear 1set ’
_ . . %2 ‘
F=WEwFb -tk
0404-318 Tail pitch lever set Zaf::); 500 175 (A), (B)
F—=NEvFTlL—htyh 1X
0404-320 Tail pitch plate set 1set 2,800 175
Ty F T —h
0404-321 Tail pitch plate 1 200 120
TNV F T —pFRA 1X
0404-322 | 711 pitch plate boss l1set | 1200 120
BodyR 57— VRV X—pl19
0404-325 | gl holder 19 for body 1 2,000 175
F=¥ad > he2
0404-336 Tail joint 2 1 700 175
S-60g4aL v bRV a 1 b 1A
0404-413 S-60 ¢4 collet type joint 1set 1,800 175
60-BLFr— )Vih V& —gl19
0404-471 | ¢4, BT tail holder g19 1 | 2000 175
SXF—N7L—K
0404-538 SX tail blade 2 500 72
- . 2
SXF— VTV — Kb Z— #
0404-542 SX tail blade holder 2 for 500 72 (A), (B)
each
9534-005 | ¥2x10TS-2297 10 100 12
oo Yy TA2Y 2-M2.6X8
2532-030 Cép screw M2.6X8 10 800 72
2500-033 | Brg. g6 Xgl2X4F ZZ 1 1,200 120
2500-057 | Brg. g3 X¢g6Xx2.5F ZZ 1 1,200 72
Brg. g4 Xg9X4M A 5 A b 270
2500-062 Brg. g4 X g9 X 4M thrust 2 sets 1,200 120
2500-068 | Brg. g5Xg13 X477 2 1,200 120
2505006 | M3F 1> F b 10 200 72
M3 nylon nut
M2.67} v b
2505-013 M2.6 nut 20 200 72
T Y —p3Xg4.5% 0.5
2506-019 Flat washer g3 X ¢4.5X 0.5 10 200 2
F—=IVRSA T Y7 htvh
2523-009 | 1351 drive shaft set 1 1,500 1,000
4.2X4.75X 765 SUS/3 A 7
2523-010 | 153 4.75% 765 SUS pipe 1 | 1,500 | 1,000
paT LRI TNT Y T h
2523-011 | 44 Aexible shaft 1| 2200 | 1,000
Oy Ry REUM2X4.5 2
2524-003 | g3 end pin M2x 4.5 10 300 7
FIN) I EC RS T 00 )
2524-004 | 1y ble link pin type 5 3 7
Yy hAZY) a—M3X3
2531-001 Set screw M3 X3 10 300 72
't‘y }\17]) a—M4X4 72
2531-003 Set screw M4 X 4 10 300
2532-005 Cap screw M3X 16 10 00
- Frwv 7 AV a—-M3X14
2532-041 Cap screw M3X 14 10 400 120
- M2X6if s o A 500 72
2539-006 M2 X6 shouldered truss 2
35





